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National Distribution 888-380-5575 FIRE TESTING - ASTM-D1929

8385 White Oak Avenue
Rancho Cucamonga, CA 91730
909.483.0250 ph. | 909.483.0336 fx.

CLIENT: TILE TECH INC
4730 East 26™ Street
Vernon, CA 90058

H Test Report No: RJ3897-1 Date: March 27, 2015 “

SAMPLE ID: The following test material was identified as Tile Tech Hybrid Pedestal. See photos on

page 2.
SAMPLING DETAIL: Test samples were submitted to the laboratory directly by the client. No special
sampling conditions or sample preparation were observed by QAI.

DATE OF RECEIPT: Samples were received on March 24, 2015.

TESTING PERIOD: March 26 & 27, 2015.

AUTHORIZATION: Testing authorized by Ronnie Tabibnia.

TEST REQUESTED:

TEST RESULTS:

OBSERVATIONS:

REQUIREMENTS:

CONCLUSION:

Prepared By

ASTM D1929-13a. "Standard Test Method for Determining Ignition Temperatures of
Plastic”. Self Ignition temperature.

Self-lgnition
Temperature Number of Specimens Tested
800° F (427° C) 5

Flaming combustion was observed. Moderate smoke evolution was noted.

International Building Code, 2012 Edition, Section 2606.4 Specifications. Light-
transmitting plastics, including thermoplastic, thermosetting or reinforced thermosetting
plastic material, shall have a self-ignition temperature of 650F (343C) or greater
where tested in accordance with ASTM D 1929.

The submitted sample meets the requirements.

Signed for and on behalf of
QAI Laboratories, Inc.

(Prcive Etriommn F— Z
Brian Ortega Greg Banasky
Test Technician Senior Technician
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THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS
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This is to signify that

QAI LABORATORIES
8385 WHITE OAK AVENUE
RANCHO CUCAMONGA, CALIFORNIA 91730

Testing Laboratory TL-220
(Revised June 24, 2014)

has met the requirements of the IAS Accreditation Criteria for Testing Laboratories (AC89), has demonstrated compliance with
ISO/IEC Standard 17025:2005, General requirements for the competence of testing and calibration laboratories, and has been
accredited, commencing April 17, 2014, for the test methods listed in the approved scope of accreditation.

Patrick V. McCullen C. P. Ramani, P.E.
Vice President President

(see attached scope of accreditation for fields of testing and accredited test methods)
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